

GENERIC NAME	FORMULATION	STRENGTHS
Abacavir	Tablets	300mg
Acarbose	Tablets	25/50/100mg
Aceclofenac	Tablets	100mg
Acenocoumarol	Tablets	1/2/4mg
Acetazolamide	Tablets	250mg
Acetylcysteine	Tablets	600mg
Acitretin	Capsules	10mg
Acyclovir	Tablets	200/400/800mg
Albendazole	Tablets	400mg
Alendronate	Tablets	5/10/35/70mg
Alfa Calcidol	Capsules	0.25/1mcg
Alfuzosin	Tablets	10mg
Allopurinol	Tablets	100mg
Allyloestrenol	Tablets	5mg
Alpha-Lipoic acid	Capsules	100mg
Amantadine	Capsules	100mg
Ambroxol	Tablets	75mg
Amiloride + Hydrochlorothiazide	Tablets	5mg + 50mg
Aminocaproic Acid	Tablets	500mg
Aminophylline	Tablets	100mg
Amiodarone	Tablets	100/200mg
Amitriptyline	Tablets	10/25/50/75mg
Amlodipine	Tablets	2.5/5/10mg
Amlodipine + Benazepril	Tablets	5mg + 5mg
Amlodipine + Benazepril	Tablets	5mg + 10mg
Amlodipine + Lisinopril	Tablets	5mg + 5mg
Amlodipine + Losartan	Tablets	5mg + 50mg
Amlodipine + Losartan	Tablets	2.5mg + 25mg
Amoxapine	Tablets	50/100mg
Amoxicillin	Tablets	125/250mg
Amoxicillin	Capsules	250/500mg
Amoxicillin + Bromhexine	Capsules	250mg + 8mg
Amoxicillin + Bromhexine	Capsules	500mg + 8mg
Amoxicillin + Carbocisteine	Capsules	250mg + 150mg
Amoxicillin + Carbocisteine	Capsules	500mg + 150mg
Amoxicillin + Clavulanate Pot.	Tablets	250mg + 125mg
Amoxicillin + Clavulanate Pot.	Tablets	500mg + 125mg
Amoxicillin + Cloxacillin	Capsules	250mg + 250mg
Amoxicillin + Cloxacillin	Tablets	125mg + 125mg
Amoxicillin + Probenecid	Tablets	500mg + 500mg
Ampicillin	Capsules	250/500mg
Ampicillin + Cloxacillin	Capsules	250mg + 250mg
Ampicillin + Cloxacillin	Capsules	125mg + 125mg
Ampicillin + Probenecid	Tablets	500mg + 500mg
Ampicillin + Probenecid	Tablets	250mg + 250mg
Analgin	Tablets	500mg
Anastrozole	Tablets	1mg
Aripiprazole	Tablets	10/15/20/30mg
Artemether	Capsules	40mg
Artesunate	Tablets	50mg
Aspirin	Tablets	75mg/150mg
Aspirin + Clopidogrel	Tablets	75mg + 75mg
Aspirin + Dipyridamole	Tablets	100mg + 75mg
Aspirin + Dipyridamole	Tablets	60mg + 75mg
Aspirin + Ticlopidine	Tablets	100mg + 250mg
Aspirin + Ticlopidine	Tablets	75mg + 250mg
Atenolol	Tablets	25/50/100mg
Atenolol + Amlodipine	Tablets	5mg + 50mg
Atenolol + Chlorthalidone	Tablets	25mg + 12.5mg
Atenolol + Chlorthalidone	Tablets	50mg + 12.5mg
Atenolol + Chlorthalidone	Tablets	100mg + 25mg
Atenolol + Nifedipine	Capsules	50mg + 20mg
Atorvastatin	Tablets	5/10/20mg
Atorvastatin	Tablets	3mg/1ml
Atorvastatin + Ezetimibe	Tablets	10mg + 10mg
Atorvastatin + Ezetimibe	Tablets	5mg + 10mg

Atorvastatin + Ezetimibe	Tablets	20mg + 10mg
Atorvastatin + Fenofibrate	Tablets	10mg + 160mg
Atorvastatin + Fenofibrate	Tablets	10mg + 200mg
Azatadine Maleate	Tablets	1mg
Azathioprine	Tablets	50mg
Azithromycin	Tablets	100/250/500/1000mg
Azithromycin + Fluconazole + Secnidazole	Tablets	1g + 150mg +2g
Bacampicillin	Tablets	200mg
Baclofen	Tablets	10mg/25mg
Bambuterol	Tablets	10mg/20mg
Beclomethasone	Tablets	0.5mg/1mg
Benazepril	Tablets	5/10/20mg
Benidipine	Tablets	4mg/8mg
Benzhexol	Tablets	2mg/5mg
Betahistine	Tablets	8mg/16mg
Betamethasone	Tablets	0.5mg/1mg
Bethanechol	Tablets	25mg
Bezafibrate	Tablets	200mg / 400mg
Bicalutamide	Tablets	50mg
Bisacodyl	Tablets	5mg
Bismuth Subcitrate	Tablets	120mg
Bisoprolol	Tablets	2.5mg/5mg/10mg
Bromocriptine	Tablets	1.25mg/2.5mg/5mg
Bucizine	Tablets	25mg
Budesonide	Capsules	100/200/400mcg
Bulaquine	Capsules	25mg
Bumetanide	Tablets	1mg
Bupropion	Tablets	150mg
Buspirone	Tablets	5mg/10mg
Busulphan	Tablets	2mg
Busulphan	Tablets	2mg
Busulphan	Tablets	2mg
Calcitriol	Capsules	0.25mcg
Calcium Dobesilate	Capsules	500mg
Calcium Folate	Tablets	15mg
Candesartan	Tablets	4mg/8mg/16mg
Capecitabine	Tablets	500mg
Captopril	Tablets	12.5mg/25mg
Captopril + Hydrochlorothiazide	Tablets	25mg + 15mg
Captopril + Hydrochlorothiazide	Tablets	25mg + 25mg
Carbamazepine	Tablets	100/200/400mg
Carbidopa + Levodopa	Tablets	10mg + 100mg
Carbidopa + Levodopa	Tablets	25mg + 100mg
Carbidopa + Levodopa	Tablets	25mg + 250mg
Carbidopa + Levodopa	Tablets	50mg + 200mg
Carbidopa + Levodopa	Tablets	75mg + 200mg
Carbimazole	Tablets	5mg/10mg/20mg
Carisoprodol	Tablets	350mg
Carvedilol	Tablets	12.5/3.125/6.25/25mg
Cefaclor	Capsules	250mg/500mg
Cefadroxil	Tablets	125mg/250mg/500mg
Cefdinir	Capsules	300mg
Cefdinir	Capsules	300mg
Cefetamet	Tablets	250mg/500mg
Cefixime	Tablets	50/100/200mg
Cefpodoxime Proxetil	Tablets	50/100/200mg
Cefuroxime	Tablets	125/250/500mg
Celecoxib	Capsules	100mg/200mg
Celiprolol	Tablets	100mg/200mg
Cephalexin	Capsules	250mg/500mg
Cerivastatin	Tablets	0.4mg/0.8mg
Cetirizine	Tablets	5mg/10mg
Chlorambucil	Tablets	2mg / 5mg
Chloramphenicol	Capsules	250mg/500mg
Chloroquine	Tablets	150/250/500mg
Chlorpheniramine Maleate	Tablets	2mg/4mg
Chlorpromazine	Tablets	10/25/50/100/200mg

Chlorthalidone	Tablets	100mg
Chlorzoxazone	Tablets	500mg
Chromium Picolinate	Capsules	200mcg/500mcg
Ciclosporin	Capsules	25mg / 50mg / 100mg
Cilostazol	Tablets	50mg / 100mg
Cimetidine	Tablets	200mg/400mg
Cinnarizine	Tablets	25mg/75mg
Cinnarizine + Domperidone	Tablets	20mg + 10mg
Cinnarizine + Domperidone	Tablets	20mg + 15mg
Ciprofloxacin	Tablets	250/500/750mg
Ciprofloxacin + Tinidazole	Tablets	250mg + 300mg
Ciprofloxacin + Tinidazole	Tablets	500mg + 600mg
Cisapride	Tablets	5mg/10mg/20mg
Citalopram	Tablets	10mg/20mg/40mg
Clarithromycin	Tablets	125/250/500mg
Clemastine	Tablets	1mg
Clobazam	Tablets	5mg/10mg/20mg
Clofazimine	Capsules	50mg/100mg
Clomiphene	Tablets	25mg/50mg/100mg
Clomipramine	Tablets	10mg/25mg/50mg
Clonidine	Tablets	0.15mg/100mcg
Clonidine + Hydrochlorothiazide	Tablets	100mcg + 20mg
Clopramide	Tablets	20mg
Clopidogrel	Tablets	75mg
Clotrimazole	Tablets	100mg/200mg/500mg
Cloxacillin	Capsules	250mg/500mg
Clozapine	Tablets	25mg/50mg/100mg
Co - Dergocrine Mesylate	Tablets	400mg/800mg
Colchicine	Tablets	0.5mg
Conjugated Estrogens	Tablets	0.625mg/1.25mg
Cyclandelate	Tablets	200mg/400mg
Cyclophosphamide	Tablets	50mg
Cycloserine	Capsules	250mg
Cyclosporine	Capsules	25mg/50mg/100mg
Cyproheptadine	Tablets	4mg
Cyproheptadine	Tablets	
Cyproheptadine	Tablets	
Danazol	Capsules	50/100/200mg
Dapsone	Tablets	25/50/100mg
Deferiprone	Capsules	250/500mg
Demeclocycline	Tablets	150/300mg
Desloratadine	Tablets	5mg
Desmopressin	Tablets	0.1mg
Dexamethasone	Tablets	0.5mg
Dextropropoxyphene	Capsules	60mg
Diacerein	Capsules	50mg / 100mg
Diclofenac	Tablets	50/100mg
Diclofenac + Paracetamol	Tablets	50mg + 325mg
Diclofenac + Paracetamol	Tablets	50mg + 500mg
Dicyclomine	Tablets	10/20mg
Dicyclomine + Mefenamic Acid	Tablets	10mg + 250mg
Dicycloverine HCL	Tablets	10mg / 20mg
Didanosine	Capsules	100/250/400mg
Diethylcarbamazine	Tablets	50/100/150mg
Digoxin	Tablets	0.25mg
Dihydroergotamine	Tablets	1mg
Diloxanide Furoate	Tablets	500mg
Diltiazem	Tablets	30/60/90/120mg
Dimenhydrinate	Tablets	50mg
Dimethindene Maleate	Tablets	1/2.5mg
Dinoprostone	Tablets	0.5mg
Diosmin / Flavonoids	Tablets	150mg / 300mg / 450mg / 500mg
Diphenhydramine	Capsules	25mg
Dipyridamole	Tablets	25/75/100mg
Disopyramide	Capsules	100/150mg
Disulfiram	Tablets	250/500mg
Divalproex	Tablets	125/250/500mg

Docusates	Capsules	100/150mg
Domperidone	Tablets	5/10/20mg
Domperidone + Paracetamol	Tablets	10mg + 500mg
Domperidone + Paracetamol	Tablets	20mg + 500mg
Donepezil	Tablets	5mg / 10mg
Dosulepin	Tablets	10mg / 25mg / 50mg / 75mg / 100mg / 150mg
Dothiepin	Tablets	10/25/50/75/100mg
Doxazosin	Tablets	1/2/4mg
Doxazosin	Tablets	1mg / 2mg / 4mg
Doxepin	Capsules	10/25/75mg
Doxycycline	Capsules	50/100/200mg
Doxylamine Succinate + Pyridoxine	Tablets	10mg + 10mg
Drotaverine	Tablets	40/80mg
Duloxetine	Capsules	20mg / 30mg / 40mg
Dutasteride	Capsules	0.5mg
Dydrogesterone	Tablets	10mg
Dydrogesterone	Tablets	
Dydrogesterone	Tablets	
Ebastine	Tablets	10mg
Efavirenz	Tablets	200mg / 600mg
Embramine	Tablets	25mg
Enalapril	Tablets	2.5/5/10/20mg
Enalapril + Amlodipine	Tablets/Capsules	2.5mg + 2.5mg
Enalapril + Amlodipine	Tablets/Capsules	5mg + 2.5mg
Enalapril + Amlodipine	Tablets/Capsules	5mg + 5mg
Enalapril + Hydrochlorothiazide	Tablets	5mg + 12.5mg
Enalapril + Hydrochlorothiazide	Tablets	10mg + 12.5mg
Enalapril + Hydrochlorothiazide	Tablets	10mg + 25mg
Erythryl tetranitrate	Tablets	5/15mg
Erythromycin	Tablets	125/250/500mg
Escitalopram	Tablets	5/10/20mg
Esomeprazole	Tablets	20/40mg
Estrogens	Tablets	0.625mg / 1.25mg
Ethambutol	Tablets	200/400/600/800mg
Ethambutol	Tablets	1gm
Ethamsylate	Tablets	250/500mg
Ethinyl Oestradiol	Tablets	0.01/0.02/0.05/1mg
Ethionamide	Tablets	250mg
Ethylmorphine HCL	Tablets	16mg
Etidronate	Tablets	200mg
Etoposide	Capsules	50mg / 100mg
Etoricoxib	Tablets	60mg / 90mg / 120mg
Ezetimibe	Tablets	10mg
Ezetimibe	Tablets	
Ezetimibe	Tablets	
Famciclovir	Tablets	250/500mg
Famotidine	Tablets	10/20/40mg
Felodipine	Tablets	2.5/5/10mg
Fenofibrate	Tablets/Capsules	160mg/200mg
Fenovarine	Capsules	100mg
Fexofenadine	Tablets	30/120/180mg
Finasteride	Tablets	1/5mg
Finasteride + Tamsulosin	Capsules	5mg + 0.4mg
Flavoxate	Tablets	200mg
Fluconazole	Capsules	50/100/150/200mg
Fludrocortisone	Tablets	100mcg
Flunarizine	Tablets	5/10mg
Fluoxetine	Capsules	10/20mg
Flupenthixol	Tablets	0.5/1/3mg
Flurazepam	Capsules	15mg
Flurbiprofen	Tablets	100/200mg
Flutamide	Tablets	250mg
Fluticasone	Capsules	50/100/200mcg
Fluvoxamine	Tablets	50mg / 100mg
Formoterol	Capsules	12mcg
Fosinopril	Tablets	10mg / 20mg

Frusemide	Tablets	40mg
Frusemide + Amiloride	Tablets	40mg + 5mg
Frusemide + Spironolactone	Tablets	20mg + 50mg
Frusemide + Spironolactone	Tablets	20mg + 100mg
Furazolidone	Tablets	100mg
Furazolidone	Tablets	
Furazolidone	Tablets	
Gabapentin	Tablets/Capsules	300/400/600/800mg
Ganciclovir	Capsules	250mg / 500mg
Gatifloxacin	Tablets	200/400mg
Gemfibrozil	Capsules	300/600mg
Ginkgo Biloba	Tablets	40mg
Glibenclamide	Tablets	1.25/2.5/5mg
Glibenclamide + Metformin	Tablets	1.25mg + 250mg
Glibenclamide + Metformin	Tablets	2.5mg + 400mg
Glibenclamide + Metformin	Tablets	5mg + 500mg
Gliclazide	Tablets	30/40/60/80mg
Gliclazide + Metformin	Tablets	40mg + 400mg
Gliclazide + Metformin	Tablets	80mg + 500mg
Glimepiride	Tablets	1/2/3/4mg
Glimepiride + Metformin	Tablets	1mg + 500mg
Glimepiride + Metformin	Tablets	2mg + 500mg
Glipizide	Tablets	2.5/5/10mg
Glipizide + Metformin	Tablets	2.5mg + 400mg
Glipizide + Metformin	Tablets	5mg + 500mg
Glucosamine	Tablets	500mg
Glyceryl Trinitrate	Capsules	2.5/6.5mg
Granisetron	Tablets	1mg / 2mg
Griseofulvin	Tablets	125/250/375mg
Griseofulvin	Tablets	
Griseofulvin	Tablets	
Haloperidol	Tablets	0.25/1.5/2.5/5/10/20mg
Hydrochlorothiazide	Tablets	12.5/25mg
Hydrochlorothiazide + Lisinopril	Tablets	12.5mg + 5mg / 25mg + 5mg
Hydrochlorothiazide + Losartan K	Tablets	12.5mg + 50mg / 25mg + 25mg / 12.5mg + 15mg
Hydrochlorothiazide + Ramipril	Tablets	12.5mg + 2.5mg
Hydrocortisone	Tablets	5mg / 10mg / 20mg
Hydroxycarbamide	Capsules	500mg
Hydroxyurea	Capsules	500mg
Hydroxyzine	Tablets	10/25mg
Hyoscine Butyl Bromide	Tablets	10mg
Hyoscine Butyl Bromide	Tablets	
Hyoscine Butyl Bromide	Tablets	
Ibuprofen	Tablets/Capsules	200/300/400/600mg
Ibuprofen + Paracetamol	Tablets	100mg + 125mg
Ibuprofen + Paracetamol	Tablets	200mg + 325mg
Ibuprofen + Paracetamol	Tablets	400mg + 325mg
Ibuprofen + Paracetamol	Tablets	400mg + 500mg
Imidapril	Tablets	5mg / 10mg
Imipramine	Tablets	25/75mg
Indapamide	Tablets	1.5/2.5mg
Indinavir	Capsules	400mg
Indinavir Sulfate	Capsules	400mg
Indomethacin	Capsules	25/50/75mg
Ipratropium Bromide	Capsules	40mcg
Irbesartan	Tablets	150/300mg
Isoniazid	Tablets	100/300mg
Isoniazid + Ethambutol	Tablets	300mg + 800mg
Isoprenaline	Tablets	20mg
Isopropamide + Trifluoperazine	Tablets	5mg + 1mg
Isosorbide -5- Mononitrate	Tablets	10/20/30/40/50/60mg
Isosorbide -5- Mononitrate + Aspirin	Tablets/Capsules	30mg + 75mg
Isosorbide -5- Mononitrate + Aspirin	Tablets/Capsules	60mg + 75mg
Isosorbide -5- Mononitrate + Aspirin	Tablets/Capsules	30mg + 150mg
Isosorbide -5- Mononitrate + Aspirin	Tablets/Capsules	60mg + 150mg
Isosorbide Dinitrate	Tablets/Capsules	5/10/20/40mg

Isotretinoin	Tablets	10/20mg
Isoxsuprine	Tablets	10/20/40mg
Itopride	Tablets	50mg
Itraconazole	Capsules	100mg
Ivermectin	Tablets	3/6mg
Ivermectin	Tablets	
Ivermectin	Tablets	
Ketoconazole	Tablets	200mg
Ketoprofen	Tablets	50/100/200mg
Ketorolac	Tablets	10mg
Ketotifen	Tablets	1mg
Ketotifen	Tablets	
Ketotifen	Tablets	
L - Orithine - L - Aspartate	Tablets	150mg, 500mg
Labetalol	Tablets	50mg, 100mg, 200mg
Lacidipine	Tablets	2/4mg
Lamivudine	Tablets	100/150/300mg
Lamivudine + Nevirapine + Stavudine	Tablets	150mg + 200mg + 30mg
Lamivudine + Nevirapine + Stavudine	Tablets	150mg + 200mg + 40mg
Lamivudine + Zidovudine	Tablets	150mg + 300mg
Lamivudine + Zidovudine + Nevirapine	Tablets	150mg + 300mg + 200mg
Lamotrigine	Tablets	5/25/50/100mg
Lansoprazole	Capsules	15/30mg
Leflunomide	Tablets	10/20mg
Lercanidipine	Tablets	10mg
Letrozole	Tablets	2.5mg
Leucovorin	Tablets	15mg
Levamisole/Tetramisole	Tablets	50/150mg
Levo - Norgestryl + Ethinyl Estradiol	Tablets	0.25mg + 0.05mg
Levo - Norgestryl + Ethinyl Estradiol	Tablets	0.5mg + 0.05mg
Levo - Norgestryl + Ethinyl Estradiol	Tablets	0.15mg + 0.03mg
Levocetirizine	Tablets	5mg
Levodopa	Tablets	500mg
Levofloxacin	Tablets	250/500/750mg
Lincomycin	Capsules	250/500mg
Linezolid	Tablets	600mg
Lisinopril	Tablets	2.5/5/10mg
Lisinopril + Hydrochlorothiazide	Tablets	5mg + 12.5mg
Lisinopril + Hydrochlorothiazide	Tablets	5mg + 25mg
Lithium	Tablets	150mg, 300mg, 400mg, 450mg
Lomefloxacin	Tablets	400mg
Lomustine	Capsules	40mg
Loperamide	Tablets/Capsules	2mg
Loratadine	Tablets	5/10mg
Losartan + Ramipril	Tablets	50mg + 1.25mg
Losartan + Ramipril	Tablets	50mg + 2.5mg
Losartan + Ramipril	Tablets	50mg + 5mg
Losartan Potassium	Tablets	25/50mg
Lovastatin	Tablets	10/20mg
Loxapine	Tablets	2.5/5/7.5/10/15/20mg
Loxapine	Tablets	
Loxapine	Tablets	
Mebendazole	Tablets	100/500mg
Mebeverine	Tablets	135mg
Mecobalamin	Tablets	500mcg, 1500mcg
Medroxyprogesterone	Tablets	2.5/5/10mg
Mefenamic Acid	Tablets	100/250/500mg
Mefloquine	Tablets	250mg
Megestrol	Tablets	40mg
Melatonin	Tablets	3mg
Meloxicam	Tablets	7.5/15mg
Melphalan	Tablets	2/5mg
Mephentermine	Tablets	10mg
Mercaptopurine	Tablets	50mg
Mesalazine	Tablets	400mg
Mesterolone	Tablets	25mg
Metadoxine	Tablets	500mg

Metalazone	Tablets	2.5mg, 5mg
Metformin	Tablets	250/500/850mg
Methdilazine	Tablets	8mg
Methenamine Mandelate	Tablets	500mg/1g
Methocarbamol	Tablets	500mg
Methotrexate	Tablets	2.5/10mg
Methoxsalen/Ammoidin	Tablets	10mg
Methyldopa	Tablets	250mg
Methylergometrine	Tablets	0.125mg
Metoclopramide	Tablets	5/10/15mg
Metoprolol	Tablets	25/50/100mg
Metoprolol + Hydrochlorothiazide	Tablets	100mg + 12.5mg
Metronidazole	Tablets	200/400mg
Metronidazole + Diloxanide Furoate	Tablets	200mg + 250mg
Metronidazole + Diloxanide Furoate	Tablets	100mg + 125mg
Metronidazole + Diloxanide Furoate	Tablets	400mg + 500mg
Metronidazole + Furazolidone	Tablets	300mg + 100mg
Metronidazole + Furazolidone	Tablets	40mg + 100mg
Metronidazole + Furazolidone	Tablets	400mg + 100mg
Metronidazole + Norfloxacin	Tablets	100mg + 100mg
Metronidazole + Norfloxacin	Tablets	500mg + 400mg
Metronidazole + Norfloxacin	Tablets	200mg + 200mg
Metronidazole + Norfloxacin	Tablets	600mg + 400mg
Mexiletine Hydrochloride	Capsules	50/150mg
Mianserin	Tablets	10/20/30mg
Mifepristone	Tablets	200mg
Miglitol	Tablets	25mg, 50mg
Minocycline	Tablets	50mg, 100mg
Mirtazapine	Tablets	15/30/45mg
Misoprostol	Tablets	100/200mcg
Mizolastine	Tablets	10mg
Moclobemide	Tablets	150/300mg
Modafinil	Tablets	100/200mg
Montelukast	Tablets	4/5/10mg
Mosapride	Tablets	2.5mg, 5mg, 10mg
Moxifloxacin	Tablets	400mg
Mycophenolate Mofetil	Tablets/Capsules	250/500mg
Mycophenolate Mofetil	Tablets/Capsules	
Mycophenolate Mofetil	Tablets/Capsules	
Nabumetone	Tablets	500mg
Nalidixic Acid	Tablets	1gm
Nalidixic Acid	Tablets	125mg/250/500mg
Naltrexone	Tablets	50mg
Naproxen	Tablets	250/275/500mg
Nateglinide	Tablets	60/120mg
Nebivolol	Tablets	5mg
Nebivolol + Hydrochlorothiazide	Tablets	5mg + 12.5mg
Nelfinavir	Tablets	250mg
Neostigmine	Tablets	15mg
Nevirapine	Tablets	200mg
Nicergoline	Tablets	30mg
Nicosamide	Tablets	500mg
Nicorandil	Tablets	5/10mg
Nicotinic Acid	Tablets	375/500mg
Nifedipine	Tablets/Capsules	5/10/20/30mg
Nimodipine	Tablets/Capsules	30mg
Nitazoxanide	Tablets	200mg, 500mg
Nitrendipine	Tablets	10/20mg
Nitrendipine + Atenolol	Tablets	10mg + 50mg
Nitrendipine + Atenolol	Tablets	20mg + 50mg
Nitrofurantoin	Tablets	50/100mg
Nitroxazepine	Tablets	25mg, 75mg
Norethisterone	Tablets	1/5mg
Norfloxacin	Tablets	100/200/400/800mg
Norfloxacin + Tinidazole	Tablets	400mg + 600mg
Norfloxacin + Tinidazole	Tablets	100mg + 75mg
Nortriptyline	Tablets	25mg

Nystatin	Tablets	100000 units
Nystatin	Tablets	
Nystatin	Tablets	
Ofloxacin	Tablets	100/200/400mg
Ofloxacin + Tinidazole	Tablets	100mg + 300mg
Ofloxacin + Tinidazole	Tablets	200mg + 600mg
Olanzapine	Tablets	2.5/5/7.5/10/15/20mg
Omeprazole	Capsules	10/20/40mg
Omeprazole + Domperidone	Capsules	20mg + 10mg
Ondansetron	Tablets	4/8mg
Orciprenaline	Tablets	10mg
Ormeloxifene	Tablets	60mg
Ornidazole	Tablets	500mg
Orphenadrine	Tablets	50mg
Oxcarbazepine	Tablets	150/300/600mg
Oxybutynin Chloride	Tablets	2.5/5mg
Oxyfedrine	Tablets	8/24mg
Oxyphenbutazone	Tablets	100mg
Oxyphenonium	Tablets	5mg, 10mg
Oxytetracycline	Capsules	250/500mg
Oxytetracycline	Capsules	
Oxytetracycline	Capsules	
Pantoprazole	Tablets	20/40mg
Pantoprazole + Domperidone	Tablets	40mg + 30mg, 20mg + 10mg
Paracetamol	Tablets	125/250/500/600mg
Paracetamol + Dextropropoxyphene	Capsules	400mg + 65mg
Paracetamol + Dextropropoxyphene	Capsules	325mg + 65mg
Paracetamol + Dextropropoxyphene	Capsules	400mg + 70mg
Paracetamol + Dextropropoxyphene	Capsules	350mg + 32mg
Paracetamol + Dextropropoxyphene	Capsules	500mg + 32.5mg
Paracetamol + Dextropropoxyphene	Capsules	650mg + 65mg
Paracetamol + Metoclopramide	Capsules	500mg + 5mg
Paracetamol + Pentazocine	Tablets	500mg + 15mg
Paroxetine	Tablets	10/12.5/20/25/30/40mg
Pefloxacin	Tablets	200/400mg
Penfluridol	Tablets	20mg
Penicillamine	Capsules	250mg
Penicillins	Tablets	200000 I.U. / 400000 I.U. / 800000 I.U.
Pentaerythritol Tetranitrate	Tablets	10/80mg
Pentaerythritol Tetranitrate	Tablets	80mg
Pentoxifylline	Tablets	400mg
Perindopril	Tablets	2/4mg
Perindopril + Indapamide	Tablets	2mg + 0.625mg
Phenazopyridine	Tablets	200mg
Phenformin	Tablets	25/50mg
Phenindione	Tablets	50mg
Pheniramine Maleate	Tablets	25/50mg
Phenoxybenzamine	Capsules	10mg
Phenytoin	Tablets/Capsules	25/100mg
Pimozide	Tablets	2/4/10mg
Pioglitazone	Tablets	15/30/45mg
Pioglitazone + Glimepiride	Tablets	15mg + 2mg
Pioglitazone + Metformin	Tablets	15mg + 500mg
Pioglitazone + Metformin	Tablets	30mg + 500mg
Piperazine	Tablets	500mg
Piracetam	Tablets/Capsules	400/800mg
Piribedil	Tablets	50mg
Piroxicam	Tablets/Capsules	10/20mg
Piroxicam Beta - Cyclodextrin	Tablets	191.2mg
Pravastatin	Tablets	10/20mg
Praziquantel	Tablets	500/600mg
Prazosin	Tablets	2.5/1/5mg
Prednisolone	Tablets	5/10/20/40mg
Primaquine	Tablets	2.5/7.5/15mg
Primidone	Tablets	250mg
Probenecid	Tablets	500mg
Prochlorperazine	Tablets	3/5/25mg

Procyclidine	Tablets	2.5/5mg
Progesterone	Capsules	100/200/400mg
Proguanil	Tablets	100mg
Promethazine	Tablets	10/25mg
Propafenone	Tablets	150mg
Propantheline Bromide	Tablets	15mg
Propranolol	Tablets	10/20/40/80mg
Propranolol + Hydrochlorothiazide	Tablets	40mg + 25mg
Propylthiouracil	Tablets	50mg
Prothionamide	Tablets	250mg
Pyrantel Pamoate	Tablets	250mg
Pyrazinamide	Tablets	500/750/1000/1500mg
Pyridostigmine	Tablets	60mg
Pyrimethamine + Sulphamethoxazole	Tablets	25mg + 500mg
Pyrimethamine + Sulphamethoxyypyrazine	Tablets	25mg + 500mg
Pyritinol	Tablets	100/200mg
Pyritinol	Tablets	
Pyritinol	Tablets	
Quetiapine	Tablets	25/50/100/200mg
Quinidine	Tablets	100/200mg
Quinidochlor	Tablets	250mg
Quinine	Tablets	100/300/600mg
Quinine	Tablets	
Quinine	Tablets	
Rabeprazole	Tablets	10/20mg
Rabeprazole + Itopride	Tablets	20mg + 150mg
Racecadotril	Capsules	100mg
Raloxifene	Tablets	60mg
Ramipril	Capsules	1.25/2.5/5/10mg
Ranitidine	Tablets	75/150/300mg
Reboxetine	Tablets	2/4mg
Repaglinide	Tablets	0.5/1/2mg
Reserpine	Tablets	0.25mg
Ribavirin	Capsules	100/200mg
Rifampicin	Tablets/Capsules	150/300/450/600mg
Rifampicin + Isoniazid	Capsules	150mg + 100mg
Rifampicin + Isoniazid	Capsules	100mg + 50mg
Rifampicin + Isoniazid	Capsules	400mg + 300mg
Rifampicin + Isoniazid	Capsules	100mg + 100mg
Rifampicin + Isoniazid	Capsules	600mg + 300mg
Rifampicin + Isoniazid	Capsules	150mg + 75mg
Rifampicin + Isoniazid + Ethambutol	Tablets	450mg+300mg+800mg
Rifampicin + Isoniazid + Ethambutol	Tablets	50mg+300mg+800mg
Rifampicin + Isoniazid + Ethambutol	Tablets	450mg+150mg+800mg
Rifampicin + Isoniazid + Pyrazinamide	Tablets	150mg+100mg+375mg
Rifampicin + Isoniazid + Pyrazinamide	Tablets	225mg+150mg+750mg
Rifampicin + Isoniazid + Pyrazinamide	Tablets	450mg+300mg+750mg
Rifampicin + Isoniazid + Pyrazinamide	Tablets	450mg+300mg+1500mg
Rifampicin + Isoniazid + Pyrazinamide	Tablets	150mg+100mg+500mg
Rifampicin + Isoniazid + Pyrazinamide	Tablets	120mg+80mg+250mg
Rifampicin + Isoniazid + Pyrazinamide	Tablets	100mg+50mg+300mg
Rifampicin+Isoniazid+Pyrazinamide+Ethambutol	Tablets	450+300+750+800mg
Rifampicin+Isoniazid+Pyrazinamide+Ethambutol	Tablets	150+100+500+267mg
Rifampicin+Isoniazid+Pyrazinamide+Ethambutol	Tablets	450+300+150+800mg
Rifampicin+Isoniazid+Pyrazinamide+Ethambutol	Tablets	225+150+750+400mg
Rifampicin+Isoniazid+Pyrazinamide+Ethambutol	Tablets	450+300+1500+800mg
Risedronic Acid	Tablets	35mg
Risperidone	Tablets	1/2/3/4mg
Ritodrine	Tablets	10mg
Ritonavir	Capsules	100mg
Rivastigmine	Capsules	1.5/3/4.5/5mg
Rizatriptan	Tablets	5/10mg
Rofecoxib	Tablets	12.5/25/50mg
Rosiglitazone	Tablets	1/2/4/8mg
Rosiglitazone + Gliclazide	Tablets	2mg + 80mg
Rosiglitazone + Gliclazide	Tablets	4mg + 80mg
Rosiglitazone + Metformin	Tablets	2mg + 500mg

Rosiglitazone + Metformin	Tablets	4mg + 500mg
Rosuvastatin	Tablets	5mg, 10mg, 20mg
Roxatidine	Tablets	75mg, 150mg
Roxithromycin	Tablets	50/150/300mg
Roxithromycin	Tablets	
S - Amlodipine	Tablets	2.5mg, 5mg
S - Amlodipine + Nebivolol	Tablets	2.5mg + 5mg
S - Atenolol	Tablets	25mg
Salbutamol	Tablets/Capsules	2/4/8mg
Salbutamol + Theophylline	Tablets	4mg + 200mg
Salbutamol + Theophylline	Tablets	2mg + 200mg
Salbutamol + Theophylline	Tablets	4mg + 300mg
Salbutamol + Theophylline	Tablets	2mg + 100mg
Salmeterol	Capsules	50mcg
Satrinazole	Tablets	300mg
Secnidazole	Tablets	1gm/2gm/500mg
Selegiline	Tablets	5/10mg
Serrapeptase	Tablets	2.5mg, 5mg, 10mg, 20mg
Serratiopeptidase	Tablets	2.5/5/10/20mg
Sertraline	Tablets	25/50/100mg
Sevelamer HCL	Tablets	400mg, 800mg
Sibutramine	Capsules	5/10/15mg
Sildenafil Citrate	Tablets	25/50/100mg
Silymarin	Tablets	70/140mg
Simvastatin	Tablets	5/10/20mg
Simvastatin + Ezetimibe	Tablets	10mg + 10mg
Sodium Valproate	Tablets	200/300/500mg
Sodium Valproate + Valproic Acid	Tablets	200/300/500mg
Sotalol	Tablets	40/80mg
Sparfloxacin	Tablets	100/200/400mg
Spiramycin	Tablets	1.5/3 million iu
spironolactone	Tablets	25/100mg
Stanozolol	Tablets/Capsules	2mg
Stavudine	Capsules	30/40mg
Sucralfate	Tablets	1gm
Sulfamoxole	Tablets	500mg
Sulfamoxole + Trimethoprim	Tablets	400mg + 80mg
Sulfamoxole + Trimethoprim	Tablets	800mg + 160mg
Sulfamoxole + Trimethoprim	Tablets	100mg + 20mg
Sulphadiazine + Trimethoprim	Tablets	410mg + 90mg
Sulphadoxine + Pyrimethamine	Tablets	500mg + 25mg
Sulphadoxine + Pyrimethamine	Tablets	750mg + 37.5mg
Sulphadoxine + Pyrimethamine	Tablets	375mg + 18.75mg
Sulphadoxine + Pyrimethamine	Tablets	1g + 50mg
Sulphasalazine	Tablets	500mg
Sultamicillin	Tablets	250mg, 375mg
Sumatriptan	Tablets	25/50/100mg
Sumatriptan	Tablets	
Sumatriptan	Tablets	
Tacrolimus	Tablets	1mg, 5mg
Tadalafil	Tablets	10/20mg
Tamoxifen	Tablets	10/20mg
Tamsulosin	Capsules	0.2/0.4mg
Tamsulosin + Dutasteride	Tablets	0.4mg + 0.5mg
Tegaserod	Tablets	2/6mg
Telmisartan	Tablets	20/40mg
Tenoxicam	Tablets	20mg
Terazosin	Tablets	1/2/5mg
Terbinafine	Tablets	125/250mg
Terbutaline	Tablets	2.5/5mg
Terfenadine	Tablets	60mg, 120mg
Tetrabenazine	Tablets	25mg
Tetracycline	Tablets/Capsules	250/500/333mg
Theophylline	Tablets/Capsules	125/200/250/300/400/600mg
Thioguanine	Tablets	40mg
Thioridazine	Tablets	10/25/50/100mg

Thyroxine	Tablets	25/50/100mcg
Thyroxine	Tablets	0.025/0.05/0.1/0.2mg
Tianeptine	Tablets	12.5mg
Tibolone	Tablets	2.5mg
Ticlopidine	Tablets	250mg
Tinidazole	Tablets	1gm/300mg/500mg/1000mg
Tinidazole + Diloxanide Furoate	Tablets	300mg + 500mg
Tinidazole + Fluconazole	Tablets	1g + 75mg
Tinidazole + Fluconazole	Tablets	1000mg + 150mg
Tinidazole + Fluconazole	Tablets	1g + 150mg
Tioguanine	Tablets	40mg
Tizanidine	Tablets	2/4mg
Tolbutamide	Tablets	500mg
Tolterodine	Tablets	1/2/4mg
Topiramate	Tablets	25/50/100mg
Torsemide	Tablets	5mg, 10mg, 20mg, 100mg
Tramadol	Tablets/Capsules	50/100/200mg
Tramadol + Acetaminophen	Tablets	37.5mg + 325mg
Tranexamic Acid	Tablets	250/500mg
Trazodone	Tablets	25/50/100mg
Tretinoin	Cream/Gel	0.025%, 0.5%
Triamcinolone	Tablets	4mg
Trifluoperazine	Tablets	T5/10mg
Triflupromazine	Tablets	10mg
Trimetazidine	Tablets	20/35mg
Trimipramine	Tablets	10/25mg
Tripotassium Dicitrato Bismuthate	Tablets	120mg
Trithioparamethoxyphenyl Propene	Tablets	12.5mg
Trypsin/Chymotrypsin	Tablets	100000 u
Trypsin/Chymotrypsin	Tablets	
Trypsin/Chymotrypsin	Tablets	
Ursodeoxycholic Acid	Tablets/Capsules	150/250mg
Ursodeoxycholic Acid	Tablets/Capsules	
Ursodeoxycholic Acid	Tablets/Capsules	
Valaciclovir	Tablets	500mg/1gm
Valdecoxib	Tablets	10/20/40mg
Valethamate	Tablets	10mg
Valporic Acid	Tablets	200mg, 300mg, 500mg
Valsartan	Capsules	40mg, 80mg, 160mg
Vardenafil	Tablets	20mg
Venlafaxine	Tablets/Capsules	25/37.5/75/150mg
Verapamil	Tablets	40/80/120/240mg
Verapamil	Tablets	
Verapamil	Tablets	
Vitamin E	Capsules	200mg, 400mg, 600mg
Warfarin	Tablets	1/2/5mg
Warfarin	Tablets	
Warfarin	Tablets	
Xanthinol Nicotinate	Tablets	150/500mg
Xipamide	Tablets	20mg
Xipamide	Tablets	
Xipamide	Tablets	
Zaleplon	Capsules	5mg, 10mg
Zidovudine	Tablets/Capsules	100/300mg
Ziprasidone	Tablets	20/40/60/80mg
Zopiclone	Tablets	7.5mg
Zuclopenthixol	Tablets	25mg